
 
Wastewater and Reclaimed Water Quality Characterization  

(Task 1.3) 
 

LOTT Clean Water Alliance 
Reclaimed Water Infiltration Study 

Technical Memorandum 
February 7, 2017 

 

 
 

 
 
 
 
 
 
 
 
 
 

Prepared by      Prepared for  
 
 
 
HDR       LOTT Clean Water Alliance 
606 Columbia St NW, Suite 200   500 Adams St NE 
Olympia, WA 98501     Olympia, WA 98501 

  

Budd Inlet Reclaimed Water Plant 

Martin Way Reclaimed Water Plant 



 

This page intentionally left blank. 
 



February 7, 2017 

Table of Contents 

Acronyms and Abbreviations  ............................................................................... iv 
1.0 Introduction .................................................................................................................... 1 
[...]
would take the form of Washington Administrative Code (WAC) 173-219, generally referred to 
as the “Reclaimed Water Rule”. 

The Water Reclamation and Reuse Standards establish requirements for four classes of 
reclaimed water with respect to both treatment technique and effluent quality, as described in 
Table 2-1.  The standards define which classes of reclaimed water can be used for various 
reuse applications and define the control measures that must be implemented to protect public 
health.  Class A water, which has the most stringent treatment requirements, can be used for all 
allowed reuse applications.  By contrast, Class D water may be used for only selected reuse 
applications where strict controls are in place to minimize human contact with the reclaimed 
water.   

Additional treatment requirements must be met if the produced reclaimed water is to be used for 
certain purposes.  For example, for use in groundwater recharge applications via surface 
percolation, additional steps must be taken to reduce nitrogen prior to the final use of the water. 

LOTT currently produces Class A reclaimed water, including nitrogen removal, at its two 
treatment facilities. 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 3 



February 7, 2017 

Table 2-1.  Treatment and Effluent Quality Requirements for Reclaimed Water  

 Class A Class B Class C Class D 

Water Quality Parameter 

Oxidized, 
coagulated, 

filtered, 
disinfected 

Oxidized, 
disinfected 

Oxidized, 
disinfected 

Oxidized, 
disinfected 

Total Coliform, No./100 ml 
7-day Median 

Single Sample 

 
2.2 
23 

 
2.2 
23 

 
23 
240 

 
N/A 
240 

Turbidity, NTU 
Monthly Average 

Single Value 

 
2 
5 

 
N/A 
N/A 

 
N/A  
N/A 

 
N/A  
N/A 

BOD, mg/L 
Monthly Average 

 
30 

 
30 

 
30 

 
30 

TSS, mg/L 
Monthly Average 

 
30 

 
30 

 
30 

 
30 

Dissolved Oxygen, mg/L 
Daily Minimum 

 
>0 

 
>0 

 
>0 

 
>0 

BOD = Biochemical Oxygen Demand; TSS = Total Suspended Solids; NTU = Nephelometric Turbidity Units;  
N/A = Not Applicable 
Source:  Washington State Water Reclamation and Reuse Standards (September 1997), Definitions and Section 1 – 

Table 2 (pg 36). 

2.2 Reclaimed Water Treatment Processes 
There are many combinations of processes used in wastewater treatment and reclamation to 
produce the qualities of reclaimed water described in Section 2 that are acceptable (per 
established regulatory standards) for the various uses or disposition of the resultant product 
water.  A summary of those various combinations is provided in another technical memorandum 
prepared for the Study, referred to as the “State of the Science” (HDR 2013).  Figure 2-1 
provides a summary of the most commonly employed processes. 

Key treatment terms used in the wastewater and reclaimed water industry are: 

• Preliminary Treatment.  This is the screening of large solid material and removal of grit. 

• Primary Treatment.  Removal of material that readily settles or floats. 

• Secondary Treatment.  Removal of suspended solids and dissolved organic matter, and 
the destruction of pathogens. 

• Advanced Treatment.  This is a broad term referring to a range of processes, as 
depicted on Figure 2-1, that target removal of nutrients and organic compounds, 
reduction of total dissolved solids (TDS), or provision of additional barriers to pathogens.  
Examples of advanced treatment include membrane filtration and advanced oxidation 
(e.g., various combinations of ultraviolet light, ozone, and hydrogen peroxide). 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 4 



February 7, 2017 

 
Figure 2-1.  Summary of Water Reclamation Treatment Processes  
Source: NRC 2012 (Figure 4-1). 

2.3 Typical Treatment Performance 
The treatment processes summarized above have ranges of effectiveness regarding the 
removal of various contaminants.  Table 2-2 provides a summary of typical water quality after 
various levels of treatment. 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 5 



February 7, 2017 

Table 2-2.  Summary of Reported Ranges of Reclaimed Water Quality after Treatment  

Constituent Units 
Untreated 

Wastewater 

Range of Effluent Quality After Indicated Treatment 

Conventional 
Activated 

Sludge (CAS) 
CAS with 
Filtration 

CAS with 
Biological 
Nutrient 
Removal 

(BNR) 

CAS with 
BNR and 
Filtration 

Membrane 
Bioreactor 

(MBR)(1) 
Total suspended solids 
(TSS) mg/L 120-400 5-25 2-8 5-20 1-4 <2 

Total organic carbon 
(TOC) mg-C/L 80-260 10-40 8-30 8-20 1-5 0.5-5 

Total nitrogen mg-N/L 20-70 15-35 15-35 3-8 2-5 <10a 
Total phosphorus mg-P/L 4-12 4-10 4-8 1-2 ≤2 <0.3b-5 
Turbidity NTU N/A 2-15 0.5-4 2-8 0.3-2 ≤1 
Volatile organic 
compounds (VOCs) µg/L <100->400 10-40 10-40 10-20 10-20 10-20 

Trace constituents µg/L 10-50 4-40 5-30 5-30 5-30 0.5-20 
Total coliforms No./100 mL 106-109 104-105 103-105 104-105 104-105 <100 
Protozoan cysts and 
oocysts No./100 mL 10-104 10-102 0-10 0-10 0-1 0-1 

Viruses PFU/100 mL 10-104 10-103 10-103 101-103 10-103 1-103 
Source: NRC 2012 (Table 3-2). 
NOTE: None of the treatments in the table include disinfection. 
(1) Reflects combination of activated sludge with microfiltration processes. 
aWith anoxic zone. 
bWith coagulant.    
At LOTT facilities, the BIRWP employs CAS with BNR and Filtration, whereas the MWRWP employs MBR. 
N/A = Not Applicable 

 

Several studies have examined the efficacy of various reclaimed water treatment processes in 
removing residual chemicals (Snyder 2007, Stephenson 2007, Miege 2008).  No process is 
capable of completely removing all studied residual chemicals from treated wastewater.  This is 
illustrated in Table 2-3, which provides a summary of removal efficiencies of various treatment 
processes for select residual chemicals.  Note that the efficiencies presented in this table are for 
individual treatment processes; they do not represent efficiencies of combined unit processes. 

Most biological treatment processes can effectively reduce the majority of residual chemicals to 
low concentrations.  A frequently used industry goal or benchmark is the removal of residual 
chemicals by a minimum of 80%.  Studies have shown that the operating conditions of typical 
biological wastewater treatment facilities play an important factor in achieving these removal 
efficiencies for residual chemicals.  It has been observed that generally an increase in solids 
retention time (SRT), or the time in which activated sludge solids (i.e., the materials containing 
the microorganisms responsible for the biodegradation processes in wastewater treatment) 
remain in the treatment process, correlates with an increase in removal efficiencies 
(Stephenson 2007).  This is due to longer contact times between the microorganism and the 
chemicals which they degrade through metabolic and co-metabolic processes.   

The concentrations of many residual chemicals can be reduced by 80% or more with treatment 
SRTs of 5-15 days, with some requiring an SRT greater than 30 days to achieve 80% removal.  

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 6 



February 7, 2017 

Longer SRTs are typically associated with treatment facilities that are designed to achieve 
biological nutrient removal (BNR), which is the use of the biological treatment process to 
remove nitrogen or phosphorus (Lubliner 2010).  

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 7 



February 7, 2017 

Table 2-3.  Summary of Residual Chemical Removal Efficiencies of Various Treatment Processes 

Treatment Percent Removal 

B(a)p Antibiotics1 
Pharmaceuticals Hormones 

Fragrance NDMA 
DZP CBZ DCF IBP PCT Steroid2 Anabolic3 

Secondary 
(conventional activated 
sludge) 

nd 10–50 nd – 10–50 >90 nd >90 nd 50–90 – 

Soil aquifer treatment nd nd nd 25–50 >90 >90 >90 >90 nd >90 >90 
Aquifer storage nd 50–90 10–50 – 50–90 50–90 nd >90 nd – – 
Microfiltration nd <20 <20 <20 <20 <20 <20 <20 nd <20 nd 
Ultrafiltration/ 
powdered activated 
carbon (PAC) 

nd >90 >90 >90 >90 >90 nd >90 nd >90 >90 

Nanofiltration >80 50–80 50–80 50–80 50–80 50–80 50–80 50–80 50–80 50–80 nd 
Reverse osmosis >80 >95 >95 >95 >95 >95 >95 >95 >95 >95 25–50 
PAC >80 20–>80 50–80 50–80 20–50 <20 50–80 50–80 50–80 50–80 nd 
Granular activated 
carbon nd >90 >90 >90 >90 >90 nd >90 nd >90 >90 

Ozonation >80 >95 50–80 50–80 >95 50–80 >95 >95 >80 50–90 50–90 
Advanced oxidation nd 50–80 50–80 >80 >80 >80 >80 >80 >80 50–80 >90 
High-level ultraviolet nd 20–>80 <20 20–50 >80 20–50 >80 >80 20–50 nd >90 
Chlorination >80 >80 20–50 –<20 >80 <20 >80 >80 <20 20–>80 – 
Chloramination 50–80 <20 <20 <20 50–80 <20 >80 >80 <20 <20 nd 

(Source: USEPA 2010) 
B(a)p  =  benz(a)pyrene;  CBZ  =  carbamazepine,  DBP  =  disinfection  by-product;  DCF  =  diclofenac;  DZP  =  diazepam;  IBP  =  ibuprofen;  NDMA=N- 
nitrosodimethylamine; nd = no data; PAC = powdered activated carbon; PCT = paracetamol. 
1 erythromycin, sulfamethoxazole, triclosan, trimethoprim 
2 ethynylestradiol; estrone, estradiol and estriol 
3 progesterone, testosterone 
For LOTT facilities, the BIRWP employs Secondary, Ultraviolet, and Chlorination treatment processes; whereas the MWRWP employs Secondary, Microfiltration, 
and Chlorination treatment processes. 
 

 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 8 



February 7, 2017 

3.0 LOTT Treatment Plants 

3.1 General Overview 
LOTT provides wastewater treatment and reclaimed water production services for the cities and 
urban growth areas of Lacey, Olympia, and Tumwater.  The current service area is 
approximately 52,000 acres in size, with a residential population of roughly 172,000 and an 
employment population of 117,000 (LOTT 2015).  The majority of sewer connections are 
residential, with commercial and institutional connections including colleges, hospitals, medical 
facilities, and nursing homes.  There are very few industrial connections, with 12 customers 
currently permitted through LOTT’s industrial pretreatment program.   

LOTT operates two wastewater treatment facilities.  The overall flow of wastewater and 
reclaimed water, including the connectivity between the two facilities, is depicted on Figure 3-1.  

 
Figure 3-1.  LOTT Wastewater and Reclaimed Water Flow Schematic. 

3.2 Budd Inlet Treatment Plant and Reclaimed Water Plant 
The Budd Inlet Treatment Plant (BITP), LOTT’s largest wastewater treatment facility, is located 
in downtown Olympia.  The treatment process at the BITP is summarized in Figure 3-2, and 
consists of primary sedimentation, secondary treatment via an activated sludge biological 
process, and ultraviolet disinfection.  The secondary process includes biological nutrient 
removal of nitrogen, which occurs generally from April to October, to prevent nitrogen from 
supporting excessive algae growth after the treated water is discharged into marine waters in 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 9 



February 7, 2017 

Budd Inlet. Nitrogen removal is accomplished by internal recycling of wastewater where 
nitrification and denitrification occurs in aerated and anaerobic zones. 

In 2015, the BITP treated an average influent wastewater flow of 11.7 million gallons per day 
(mgd), and discharged an average flow of 10.2 mgd of final effluent (treated to secondary 
standards) to Budd Inlet. 

A portion of the final effluent from the BITP is routed through additional treatment to meet Class 
A reclaimed water quality standards. The additional treatment processes are referred to as the 
Budd Inlet Reclaimed Water Plant (BIRWP).  This treatment includes chemical addition and 
filtration through single-stage, continuous backwashing, upflow sand filters, and additional 
disinfection with chlorine. The reclaimed water is used for a variety of uses such as landscape 
irrigation, toilet flushing, and outdoor water features at multiple locations in the downtown 
Olympia area, as well as for irrigation of the Tumwater Valley Municipal Golf Course.  In 2015, 
the BIRWP produced an average of 0.5 mgd of reclaimed water.  The facility is designed to 
produce up to 1.5 mgd of reclaimed water. 

The BITP and BIRWP operate under National Pollutant Discharge Elimination System (NPDES) 
and Reclaimed Water permit number WA0037061. 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 10 



February 7, 2017 

 

 
Figure 3-2.  Budd Inlet Treatment Plant and Reclaimed Water Plant Process Schematic 
(1) Source: Lubliner 2010. 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 11 



February 7, 2017 

3.3 Martin Way Reclaimed Water Plant 
The Martin Way Reclaimed Water Plant (MWRWP) is a satellite reclaimed water facility that has 
produced reclaimed water since 2006.  In its current configuration, it can generate up to 2.0 mgd 
of Class A reclaimed water, but is currently limited in capacity by the rate of influent raw 
wastewater flow, which averaged 1.3 mgd in 2015, with a maximum daily influent flow of 1.8 
mgd.   

Treatment is accomplished using membrane bioreactor (MBR) technology that is comprised of a 
two-stage biological nutrient removal step, followed by filtration and then chlorine disinfection. 
Solids removed during wastewater treatment at the MWRWP are sent back into the sewer force 
main where the solids are then conveyed to the BITP. The process flow diagram is shown in 
Figure 3-3. 

The majority of Class A reclaimed water produced at the MWRWP is used for groundwater 
recharge purposes at two locations: 1) LOTT’s Hawks Prairie Ponds and Recharge Basins; and, 
2) the Woodland Creek Groundwater Recharge Facility owned by the Cities of Lacey and 
Olympia.  At LOTT’s Hawks Prairie site, reclaimed water is conveyed through a series of five 
constructed wetland ponds before flowing to groundwater recharge basins. 

In 2015, the MWRWP produced an average reclaimed water flow of 1.13 mgd. 

The MWRWP and Hawks Prairie Reclaimed Water Recharge Facility are permitted by Ecology 
and DOH under Reclaimed Water Permit ST 6206. 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 12 



February 7, 2017 

 

 
Figure 3-3.  Martin Way Reclaimed Water Plant Process Schematic. 

(1)  Source: Lubliner 2010. 

 

LOTT RWIS Phase III - Study Implementation Technical Memorandum 
Task 1.3 – Wastewater and Reclaimed Water Characterization 13 



February 7, 2017 

4.0 Wastewater/Reclaimed Water Quality Monitoring 
Methods 

The wastewater and reclaimed water characterization effort was conducted according to a work 
plan (HDR 2015) that was reviewed and discussed with multiple parties engaged in the Study, 
including LOTT’s Science Task Force (comprised of staff from LOTT and LOTT’s partner 
jurisdictions, as well as representatives from other local and State entities including Ecology, 
DOH, and the Squaxin Island Tribe) and an independent peer review panel facilitated by the 
National Water Research Institute.  Key elements of the monitoring approach are described in 
detail below. 

4.1 Parameters Analyzed 
Table 4-1 summarizes the parameters analyzed to characterize wastewater and reclaimed 
water quality, along with their associated laboratory analytical methods.  The full list of residual 
chemicals is provided in Appendix A, along with descriptions of the types of chemicals they 
are.  The complete list of analytes is provided in Appendix B, which is a tabular summary of all 